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History of this test report

Amendment Report Issue Date: 2025.06.11

o No additional attachment

e Additional attachments were issued following record

Attachment No. Issue Date

Description

RF240314002-03-002 (2024.04.15

Original report

RF250530006-01-002 (2025.06.11

Add the mode name, change the power supply, PCB position,
modify the sample appearance and the antenna type.
Therefore, the AC power line conducted emission, radiated
emission and band edge were tested with reference to the

original report, while the rest remained unchanged.

HY- FCC Part 15E-5G WIFI Ver.1.1
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1. General Information

1.1 Applicant

Shenzhen Tengtek Technology Co., Ltd
Room 1202, Building 160, East Lisongkuang Community, Gongming Street, Guangming District,

Shenzhen, China 518106

1.2 Manufacturer

Shenzhen Tengtek Technology Co., Ltd
Room 1202, Building 160, East Lisongkuang Community, Gongming Street, Guangming District,

Shenzhen, China 518106

1.3 Basic Description of EQuipment Under Test

Sample No. POC250530006-S001
Equipment Name Industrial touch all-in-one PC
Model Name EA-XRN-7B004, EA-XRN-7B006
Test Model EA-XRN-7B006

Model difference

The power supply, model name, PCB position, exterior interfaces and
the antenna type are different.

Trade Mark

N/A

Power Supply

DC 12V From Adapter

Adapter Information

For EA-XRN-7B004

Model: HKA09012070-7U

Input: 100-240V~, 50/60Hz 1.5A
Output: 12V===7.0A, 84.0W

For EA-XRN-7B006

Model: HKA09012070-7U

Input: 100-240V~, 50/60Hz 2.0A
Output: 12V==12.5A, 150.0W

Operating Temperature

0°C-45TC

EUT Stage

o Product Unit eFinal-Sample

Operating Band & Max
Conducted Output Power

5150MHz ~5250MHz 802.11a: 9.95dBm(0.010W)

5250MHz ~5350MHz 802.11a: 8.84dBm(0.008W)

5470MHz ~5725MHz 802.11ac40: 8.91dBm(0.008W)

5725MHz ~5850MHz 802.11ac20: 11.62dBm(0.015W)

Product Type IEEE 802.11a/n/ac: WLAN (SISO)
Nominal Bandwidth 20MHz / 40MHz / 80MHz
Modulation OFDM

Antenna gain 3.60dBi

Antenna type FPC antenna

Data Rate (Mbps)

IEEE 802.11a mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 150
IEEE 802.11ac mode : up to 433.3

HY- FCC Part 15E-5G WIFI Ver.1.1
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Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 5180-5240 36-48
5250-5350 802.11a/n /ac 5260-5320 52-64
5470-5725 (20MHz) 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac 5270-5310 54-62
5470-5725 (40MHz) 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac 5290 58
5470-5725 (80MHz) 5530-5610 106-122
5725-5850 5775 155

HY- FCC Part 15E-5G WIFI Ver.1.1
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart E (Section 15.407)

Test item Standard Results Remarks
o 15.207 _
AC Power Conducted Emission PASS Compliance
15.407(b)
15.205(a)
Radiated Emission 15.209(a) PASS Compliance
15.407(b)
Antenna Requirements 15.203 Compliance Notel
15.407(a)
Spectrum Bandwidth PASS Note2
15.407(e)
Conducted Output Power 15.407(a) PASS Note2
Power Spectral Density 15.407(a) PASS Note2

Note: Note: 1. The EUT has a FPC antenna arrangement which was permanently attached.

2. For test data, please refer to the report RF240314002-03-002.

3. Add the mode name, change the power supply, PCB position, modify the sample appearance
and the antenna type. Therefore, the AC power line conducted emission, radiated emission and
band edge were tested with reference to the original report, while the rest remained unchanged.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

ANSI C63.10:2013

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 7/ 115 Report No.: RF250530006-01-002
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2.3 Test Instruments

Radiated Emission

Name of Serial Inventory Last Due
No. . Manufacturer Model Number o o
Equipment Number No. Calibration Calibration
1 Test receiver | Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
Log periodic
2 Schwarzbeck VULB 9168 1151 JLEO12 2025/4/12 2026/4/11
antenna
Low frequency
3 - / LNA 0920N 2014 JLE023 2025/3/1 2026/2/28
amplifier
High frequency
4 i Schwarzbeck BBV 9718 9718-284 | JLEO024 2025/3/1 2026/2/28
amplifier

5 Horn Antenna | SCHWARZBECK | BBHA 9120 D 02670 JLEO28 2025/4/12 2026/4/11

Temp&Humidity ) )
6 Meideshi JR900 / JLEO21 2025/4/15 2026/4/14
Recorder

7 Horn Antenna | SCHWARZBECK BBHA 9170 9170#685 | JLE029 2024/7/15 2025/7/14

8 Loop Antenna | SCHWARZBECK [ FMZB1519B 00029 JLEO30 2024/7/15 2025/7/14

Broadband
9 - Schwarzbeck BBV9721 9721-019 JLEO025 2025/3/1 2026/2/28
preamplifier
Farad Technology
10 | Test software EZ-EMC Ver.TW-03A2
Co., Ltd
Conducted Emission
1 LISN Rohde&Schwarz ENV216 100075 JLE002 2025/3/1 2026/2/28
2 ISN Schwarzbeck CATE 5 8158 #171 JLEO003 2025/2/21 2026/2/20
3 ISN Schwarzbeck CAT 3 8158 00187 JLE032 2025/2/21 2026/2/20
4 Test receiver Rohde&Schwarz ESCI 100718 JLEO10 2025/3/1 2026/2/28
5 Pulse limiter Rohde&Schwarz ESH3-Z2 102299 JLEO047 2025/3/1 2026/2/28
Temp&Humidity ) ]
6 Meideshi JR900 / JLEO020 2025/4/15 2026/4/14
Recorder
Farad Technology
7 Test software Co. Ltd EZ-EMC Ver.TW-03A2
0., Lt

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 8/ 115 Report No.: RF250530006-01-002
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RF Conducted Emissions(SRD, BT WIFI test syetem)

: . Inventory Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No.
No. (yyyy/mm/dd) (yyyy/mm/dd)
MXA Signal ) MY60080
1 Keysight N9021B JLEO50 2025/3/1 2026/2/28
Analyzer 169
) 21G8060
2 RF Control Unit dsusoft JS0806-2 449 JLEO53 2025/3/1 2026/2/28
power supply JS0806-4AD
3 ) dsusoft N/A JLEO55 2025/3/1 2026/2/28
unit C
VXG Signal ) MY61270
4 Keysight M9384B JLEO51 2025/4/20 2026/4/19
Generator 787
EXG Analog
) ) MY59101
5 Signal Keysight N5173B - JLE052 2025/3/1 2026/2/28
Generator
Wideband
) 1201.000
Radio
6 o Rohde&Schwarz CMW500 2K50-116 | JLEO54 2025/3/1 2026/2/28
Communication
064-Dt
Tester
7 Test software dsusoft JS1120-3 Ver.3.2.22.0

HY- FCC Part 15E-5G WIFI Ver.1.1
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2.4 Operation Mode

Transmit Operating Mode [Transmit Multiple Antennas

@® (Operating mode 1 (single antenna) ® 1TX

O [Operating mode 2 (multiple antenna, no beam forming) ORTX |ORTX |O| 4TX
O [Operating mode 3 (multiple antenna, with beam forming) ORTX |ORTX |O| 4TX
® 802.11a Operating mode @ [ITX |ORTX |ORTX |O U4TX

® 802.11n(20MHz) Operating mode @ [ITX |ORTX |ORTX |O 4TX

® 802.11n(40MHz) Operating mode ® 1TX |ORTX |ORBTX |O4TX

@® 802.11ac(20MHz) |Operating mode ® 1TX |ORTX |ORTX |[OK4TX

® 802.11ac(40MHz) |[Operating mode ® 1TX |ORTX |ORTX |O4TX

® [802.11ac(80MHz) |Operating mode ® 1TX |ORTX |ORTX |O |4TX

Note: All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case and recorded.

2.5 Test Condition

Test Item Environmental conditions Input Power Tested by
AC Power Conducted Emission 25°C, 53% RH AC 120V/60Hz |Freedom Zhuo
Radiated Emission 24°C, 51% RH AC 120V/60Hz |Freedom Zhuo

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: 12V DC, 0~45°C

2.6 Duty Cycle of Test Signal
Note: For test data, please refer to test report no: RF240314002-03-002.
2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
Power Spectral Density +0.243dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.743dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +3.50dB
Radiated emission (30MHz~1GHz) +4.20dB
Radiated emission (1GHz~18GHz) +5.10dB

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 10/ 115 Report No.: RF250530006-01-002
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|Radiated emission (18GHz~40GHz) +5.26dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Addr :
coless District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier: CNO0145
A2LA Certificate Number: 6823.01
Telephone: 0755-26024411

2.9 SUPPORT UNITS

No. Equipment Model Manufacturer Series No

1 Displayer T24S-28 LENOVO M032004854IT
2 Mouse DOK-680U LENOVO 701E8328

3 Earphone El LENOVO /

4 USB Disk 32GB Kingston /

5 Keyboard SK-8827 LENOVO 21R1ADL

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 11/115 Report No.: RF250530006-01-002
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3. Test Procedure And Results
3.1 AC Power Line Conducted Emission
3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

eConducted Measurement |o Radiated Measurement

Test Channels

o Lowest, Middle and Highest Channel |o Lowest and Highest Channel

Environmental conditions

eNormal |oNormaI and Extreme

Note:e:Test o:No Test

a)

b)

c)

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN

L Horizontal Reference Ground Plane

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 12 /115 Report No.: RF250530006-01-002
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2.  Measurement = Reading + Correct Factor.
Over = Measurement — Limit
4. The TX AC20 Mode Channel 165 is found to be the worst case and recorded.

w

150kHz~30MHz TX AC20 Channel 165
Line

Conducted Emission Measurement
#0.0  dBuV

\\ [

— |

'.m 1Wﬂ’;“\'“wwﬁ\ ’“"‘M‘*ﬂ 14 AWL WWW%WW:% pesk

I ™ Vg /L

0.150 0.5 [MHz] 5 30000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Qver

MHz dBuv dB dBu dBuv dB Detector ~ Comment
1 0.1620 543 19.50 2493 65.36 4043 Qr
2 0.1620 -0.18 19.50 19.32 5536 -36.04 AVG
3 0.2980 14.48 19.51 33.99 60.30 -26.31 Qr
4 0.2980 1243 19.51 31.94 50.30 -18.368 AVG
5 0.4980 12.64 19.51 3215 56.03 -23.88 ap
6 * 0.4980 9.66 19.51 2917 46.03 -16.868 AVG
7 2.3100 9.63 19.70 29.33 56.00 -26.67 ap
8 2.3100 4.36 19.70 24.06 46.00 -2194 AVG
9 10.9060 15.20 20.27 3547 60.00 -2453 ap
10 10.9060 7.87 20.27 28.14 50.00 -21.86 AVG
11 25.5780 3.72 21.09 24.81 60.00 -35.19 Qr
12 25,5780 -1.25 21.09 19.84 50.00 -30.16 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 13/115 Report No.: RF250530006-01-002
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| 150kHz~30MHz

TX AC20 Channel 165

Neutral
Conducted Emission Measurement
#00  dBuV
M\ |
_—-\-‘_\""—'-\_,___\_‘_\_

A

i

s P M’“’M‘“ﬁw 1/ /

U peak

MNP - J,;n\._.,«. J'. thﬁ...,:"a-j ot “wf"..lli..".".l"Nn o v
-20
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
MNo. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuV dB dBuv dBuv dB Detector  Comment
1 0.1500 1343 19.51 32.94 66.00 -33.06 QP
2 0.1500 7.56 19.51 27.07 56.00 -28.93 AVG
3 0.3020 6.26 19.54 25.80 60.19 -34.38 QP
4 0.3020 2.55 19.54 22.09 50.19 -28.10 AVG
5 0.6940 5.86 19.45 25.31 56.00 -3069 QP
6 0.6940 1.82 19.45 21.27 46.00 -24.73 AVG
7 1.6780 11.06 19.62 30.68 56.00 -2532 QP
8 1.6780 4.04 19.62 23.66 46.00 -22.34 AVG
9 10.9060 15.03 20.23 35.26 B0.00 -2474 QP
0~ 10.9060 8.78 20.23 29.01 50.00 -20.99 AVG
11 259860 8.10 21.08 29.18 B60.00 -30.82 QP
12 259860 2.82 21.08 23.90 50.00 -26.10 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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3.2 Radiated Emission

3.2.1 Limit

1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission
limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uVv/im dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuV/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
£ 725 5850 10 NOTE (2) 105.2
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength: E[dBuV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75
MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 15/115 Report No.: RF250530006-01-002
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band edge.

3.2.2 Test Procedure

Test Method
oConducted Measurement |oRadiated Measurement
Test Channels
el owest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz2)

C) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

I) For the actual test configuration, please refer to the related Iltem -EUT Test Photos.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 16 / 115 Report No.: RF250530006-01-002
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3.2.3 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

IO.S m

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver |_“{ Amp.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 17 /115 Report No.: RF250530006-01-002
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

4 m
3m =

) EUT Dn—u—
fm

]

)

]

)

]

I ] :

0.8m H 1m

0.3m E

Ground Plane

Receiver | -=-----

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. The TX AC20 Mode Channel 165 is found to be the worst case and recorded.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 18 /115 Report No.: RF250530006-01-002
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| Below 1G (30MHz~1GHz)

TX AC20 Channel 165

VERTICAL
Radiated Emission
80.0  dBuV/m
E|
I : | 4%
N 2 W
30
-20
30000 40 50 60 70 80 [MHz) 300 400 S00 600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qver Height Degree
MHz dBuV dBim dBuVim dBuVim dB Detector cm degree  Comment
11! 82.3588 48.91 -14.79 34.12 40.00 -588 peak
2 247.6820 46.38 -12.54 33.84 46.00 -12.16 peak
3 601.4265 39.49 -2.47 37.02 46.00 -8.98 peak
41 866.0880 41.13 -0.38 40.75 46.00 -525 peak
5" 929.0082 41.02 1.08 42.10 46.00 -3.90 QP
6 975.7530 43.32 2.16 45.48 54.00 -8.52 peak
HORIZONTAL
Radiated Emission
80.0 dBu¥/m
20
30000 40 50 60 70 80 [MHz) 300 400 500 G600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 82.3588 41.52 -14.79 26.73 40.00 -13.27 peak
2 247.6820 48.87 -12.54 36.33 46.00 -9.67 peak
3 603.5392 41.99 -2.58 39.41 46.00 -6.59 peak
41 801.7863 41.04 -0.53 40.51 46.00 -549 peak
5* 890.7278 41.37 1.20 42.57 46.00 -343 peak
6 982.6200 40.67 1.83 42.20 54.00 -11.80 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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3) Radiated emission: Above 1G

Note:
1.
2.

Measurement = Reading + Correct Factor.

Over = Measur

ement — Limit

Above 1G (1GHz~18GHz)

| Test mode:11A

Test Channel:36

HY- FCC Part 15E-5G WIFI Ver.1.1

VERTICAL

Radiated Emission

B0.0 dBuV/m

30

-20

FLC PK1

1000000 2000 000 MHz) 5000 G000 7000 BODDS000 18000 000
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVvim dBuVim dB Datector cm degrea  Comment
1 * 10360.000 36.89 9.21 46.10 68.20 -22.10 peak

1200

Radiated Emission
dBuVim

T FCC PEd
a
X
:LMM\WW"JWN;MW,WMFW.FMM#“
2o
AG00.000 457100 4647 0 471300 A7E4.00 A4B55.00 452600 4337 00 SOER. 00 S5Z10.00 MHz
Reading Comect Measure- Antenna  Table
Mo. Mk Freq.  Leval Factor mant Limit ~ Over Height Degree
MHz dBuy dB dBuvim dBuvim dB Detecior am degree  Comment
1 4500.000 37.38 TAT 44.56 68.20 -23.64 peak
2 5150.000 53.14 2.17 B62.31 68.20 -5.80 peak
3* 5150.000 41.19 .17 50.36 5400 -364  AVG

Page 20/ 115
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV1
1
X
30
-20
1000.000 2000 3000 MHz] 5000 000 7000 80003000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuvim dB Datactor oM degrea  Comment
1* 10360.000 3539 9.21 44.60 68.20 -23.60 peak
Radiated Emission
1200 diavim FCC AVE
F
Il‘ \
ki1l FLC PEi
e gl St MH3
:mehmwww e st *
A
4500000 457100 4642 00 AT13.00 ATE4. 00 485500 432600 433700 S0ER, 00 521000 MH:
Reading Correct Measure- Antenna Table
Mo. Mk, Freq  Level Factor  ment  Lmit  Ower Height Degres
MHz dBu dB dBulvim dBaim dB Destecior om degree  Comment
1 4500.000 37.57 TAT 44.74 68.20 -2346 peak
2 5150.000 52.74 917 61.91 6820 620 peak
3" 5150.000 38.68 817 47.85 500 -615 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:40
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000000 2000 3000 {MHz] 5000 GO00 700D SO00 3000 18000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 10400.000 38.35 9.26 47.61 68.20 -20.59 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant

1* 10400.000 35.25 9.26 44.51 68.20 -23.69 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 22 /115 Report No.: RF250530006-01-002
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| Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:48
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 6000 700D 80005000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBu\Vim dBuVim dB Detector cm degres  Commaent
1* 10480.000 38.06 9.37 4743 6820 -20.77 peak
HORIZONTA
Radiated Emission
80.0  dBuVm
FCC PK1
FCT AV
X
30
-20
1000000 2000 3000 {MHz) 5000 6000 700D 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Datector cm degrea  Comment

1 * 10480.000 34.84 9.37 44.21 68.20 -2399 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 23 /115 Report No.: RF250530006-01-002
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| Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:52
VERTICAL
Radiated Emission
8§00  dBuV/m

30

L L[ 1 1 | [ty | | O | WA

FLC PE1

FCC AW1

1
X

-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1 * 10520.000 36.14 9.41 45.55 68.20 -22.65 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FOC AV1
%
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1 * 10520.000 34.53 9.41 43.94 68.20 -24.26 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:56
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000000 2000 3000 {MHz] S000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10560.000 37.36 9.46 46.82 6820 -21.38 peak
HORIZONTA
Radiated Emission
80.0  dBuVm
FCC PK1
FCT AV
X
30
-20
1000000 2000 3000 {MHz) 5000 6000 700D 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Datector cm degrea  Comment

1 * 10560.000 34.69 9.46 4415 6820 -24.05 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 25/115 Report No.: RF250530006-01-002
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| Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:64
VERTICAL
Radiated Emission
80.0  dBuV/m

30

FCC PE1

FCC AV1

Mot

1000000 2000 3000 [MHz) 5000 6000 7000 BO009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10640.000 36.40 9.58 45.98 7400 -28.02 peak
Radiated Emission
1200 duim
r‘Wl\.I
| |
/ \
/ \,
W \
L
h FLT PRI
0 "l.h |
!
j'\.
\\.__ . MI e
4 " i P R
A0
SI0.000 53600 SIIZ00 SMEO0  SIEA00 SIA000 53908 SAIZ00 547600 SAED00 MH:
Reading Correct Measure- Amtenna  Table
Mo. Mk Freq.  Level Factor  ment  Limit  Over Height Degree
[1H dBu' dB dBulim dBuivim dB Destecior am degres  Comment
1 5350.000 4651 9.30 55.81 6820 -12.39 peak
2" 5350.000 3522 9.30 44 52 5400 -948 AVG
3 5460.000 35.19 9.3 44.50 68.20 -Z3.70 peak
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
%
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10640.000 3423 9.58 43.81 7400 -30.19 peak
Radiated Emission
1200 dileVim
A
- —
FLCL PE1
m -
FCC AWVY
e, S -u-'r-'uw-ﬂ-ui
o
SA00.000 531600 5332 00 S346.00 G364 00 BRI 5336, 00 S41200 542000 G0 MHr
Reading Correct  Measure- Amtenna  Table
Mo. Mk Freq.  Level Facler  ment  Limit  Over Height Degree
MHz dBu dB dBuvim dBaivim dB Detecior am degree  Comment
1* 5350.000 4274 9.30 52.04 68.20 -16.16 peak
2 5460.000 35.67 8.3 4458 68.20 -23.22 peak

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 27 /115

Report No.: RF250530006-01-002



]
HAIYUN

| Above 1G (1GHz~18GHz)

| Test mode: 11A

Test Channel:100

HY- FCC Part 15E-5G WIFI Ver.1.1

VERTICAL

Radiated Emission

800  dBuV/m

FCC PK1
FCC AV
X
an
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 BO009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detectar cm degrea  Commant
1 * 11000.000 36.45 10.18 46.63 74.00 -27.37 peak
Radiated Emission
1200 duim L AV
/
| \r\
/ |
o .
(,r' \1
- l ‘,..'/ Frc ety
y "11'
]WMMW‘M
F 11
SIG0.000 S36A. 00 L8600 S404.00 542200 S440nn SA5H. 00 GATE. 00 5459400 S530.00 MHr
Reading Correct  Measure- Amtenna Table
Mo. Mk Freq  Level Factor  mant  Limil  Over Height Degree
MHz dBu dB dButim dBaiim dB Dstecior am degres  Camment
1 5350.000 35.74 2.30 45.04 GB20 -2316 peak
2" 5460.000 42.33 2.1 51.64 G820 -1656 peak
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000000 2000 3000 [MHz] S000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11000.000 34.41 10.18 44.59 7400 -29.41 peak
Radiated Emission
1200 diavim FCC AVE
L
m | / FLL PRy
'l"'
Y
'
A
550,000 5360, 00 5386 00 S404,.00 S4Z2.00 S440.00 5450, 00 HATE 00 454,00 553000 MH:
Reading Correct Measure- Antenna Table
Mo. Mk, Freq  Level Factor  ment  Lmit  Ower Height Degres
MHz dBu dB dBulvim dBaim dB Destecior om degree  Comment
1 5350.000 36.58 9.30 45.89 68.20 -22.31 peak
2 *  5460.000 39.56 8.3 48.87 6820 -19.33 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 29/115 Report No.: RF250530006-01-002
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Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:116
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV1
1
®
30
20
1000000 2000 000 MHz) 5000 G000 7000 BODDS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1* 11160.000 37.37 9.88 47.25 7400 -26.75 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PR
FCC AV1
X
30
-20
1000000 2000 3000 [MHz] 5000 6000 7000 BO009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 30/115

MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant

1% 11160.000 34.88 9.88 44.76 74.00 -29.24 peak
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Above 1G (1GHz~18GHz) Test mode: 11A

Test Channel:140

VERTICAL

Radiated Emission
800  dBuV/m

AL L[S 1 S | | | At Y | S O | WA R |

FCC PE1

FCC AV1

30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Qver Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degrea  Comment
1% 11400.000 40.19 9.43 49.62 7400 -24.38 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
1
®
30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector om degree  Comment
1 * 11400.000 37.74 9.43 4717 74.00 -26.83 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 31/115
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Above 1G (1GHz~18GHz)

Test mode: 11A

Test Channel:149

VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV1
k
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 BO003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuvim dBuVim dB Detectar cm degree  Comment
1 * 11490.000 37.82 9.70 47.52 74.00 -26.48 peak

14000 dBuV/m

Radiated Emission

FCC 5G BAND4

Wlﬁ

m.:smum 5661.00 567200 568300 569400 570500 571600 572700  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degres  Comment

1" 5650.000 46.19 9.16 55.35 68.20 -12.85 peak
2 5700.000 46.74 9.10 55.84 105.20 -49.36 peak
3 5720.000 54.80 9.08 63.88 110.80 -46.92 peak
4 5725.000 5942 9.08 68.50 12220 -53.70 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
%
30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\im dBuvim dB Detector cm degree  Comment
1% 11480.000 35.23 9.70 44.93 74.00 -29.07 peak

14000 dBuV/m

Radiated Emission

FCC 56 BANDA
Mangipyaki,dB
40.0
5650000 SB61.00 567200 568300 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVvim dBuVim dB Detector cm degree  Comment
1 5650.000 4585 9.16 55.01 68.20 -13.19 peak
2 5700.000 46.81 9.10 55.91 105.20 -49.29 peak
3 5720.000 54.30 9.08 63.38 110.80 -47.42 peak
4 5725.000 61.54 9.08 70.62 12220 -51.58 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:157
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
X
30
20
1000.000 2000 F000 [MHz] 5000 6000 7000 BODOS000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11570.000 37.97 9.94 47.91 74.00 -26.09 peak
HORIZONTA
Radiated Emission
800  dBuV/m
FOC PK1
FCC AV
X
30
-20
1000.000 2000 F000 [MHz) 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11570.000 34.20 9.94 4414 7400 -29.868 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 34 /115 Report No.: RF250530006-01-002
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Above 1G (1GHz~18GHz)

Test mode: 11A

Test Channel:165

VERTICAL

Radiated Emission

800 dBuVJm
FCC PK1
FCT AV1
1
b
30
20
1000000 2000 000 [MHz) 5000 G0D0 700D BODD 9000 18000.000
Reading Correct Measure- o Antenna Table
Mo. Mk. Freg. Level  Factor ment Limit ~ Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11650.000 36.96 10.18 47.14 7400 -26.86 peak
Radiated Emission
1400 dBuV/m

Matgin -6 dB

1
X
40.00
5780.000 579450 580900 582350  S5838.00 585250  5867.00 588150  5896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degres  Comment
1 5850.000 ©1.32 9.24 70.56 12220 -51.64 peak
2 5855.000 54.27 9.26 63.53 110.80 -47.27 peak
3 5875.000 46.24 9.36 55.60 105.20 -49.60 peak
4 * 5925.000 46.50 9.61 56.11 68.20 -12.09 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV
1
X
30
-20
1000000 2000 3000 MHz) 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11650.000 35.59 10.18 45.77 74.00 -28.23 peak

Radiated Emission

14000 dBuV/m

a0
Margin -6 dif
40.0
5780000 579450  5809.00 582350 583800 585250  S5867.00 588150  S896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector cm degree  Comment

5850.000 54.31 9.24 63.55 12220 -58.65 peak
5855.000 49.37 9.26 58.63 110.80 -52.17 peak
3 5875.000 47.00 9.36 56.36 105.20 -48.84 peak
4 * 5925000 4595 9.61 55.56 68.20 -12.64 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20

Test Channel:36

VERTICAL

80.0

Radiated Emission
dBuy /m

30

U T e i ruime e

FCC PE1

FCC AV1

X

-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10360.000 38.26 9.21 47.47 68.20 -20.73 peak
Radiated Emission
1200 dBuim L Ay
|k
[\
mn FCC PE1
2
e - iy e
o
4500000 457100 464200 471300 ATEA000  #ASS00 432600 499700 SOGH.00 SF10.00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk  Freq.  Level Facler  ment  Limit  Owver Height Degree
Mz dBu dB dBulvim dBaivim dB Distecior om degree  Comment
1 4500.000 38.25 TA7 45.42 G6B.20 -22.7H peak
2 5150.000 55.05 .17 B4.22 58.20 -3.98 peak
ar 5150.000 41.10 8.17 50.27 5400 -373 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000000 2000 3000 [MHz) 5000 6000 700D £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Datector &m degrea  Comment
1 * 10360.000 3490 9.21 4411 68.20 -24.09 peak

1200 diuVim

Radiated Emission

C AN

_—

70/ FLE Pt
bt bttt et e, o sty gt B AN i p A e §
0
4500000 457100 4GAZO0 471300  A7B400  4R5500  AS26.00 495700  S06H.00 SZI0.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
MHz dBuy dB dBulim  dBuVim  dB  Deleclr  om degres  Comment
1 4500.000 38.88 TAT 46.05 6GB.20 -2215 peak
2 5150.000 54.57 217 6374 6820 -446 peak
3* 5150000 4054 a17 4071 5400 429 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20

Test Channel:40

VERTICAL

&0.0 dBuV/m

Radiated Emission

30

Ut rmeree e et g

FCC PK1

FCC AV

-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 10400.000 37.01 9.26 46.27 68.20 -21.93 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PEI
FCC AV1
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Datectar cm degree  Comment
1 * 10400.000 35.34 9.26 44 60 68.20 -23.60 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:48
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PKI
N N | U I | O I O O ¥ W W |
FCC AV
X
0
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBu\im dBulVim dBE Detector cm
1 * 10480.000 37.14 9.37 46.51 68.20 -21.69 peak

degree  Comment

HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
k
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 BOD03000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuV/m dBu\im dB Detector cm
1 * 10480.000 34.45 9.37 43.82 68.20 -24.38 peak

degree  Comment
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Above 1G (1GHz~18GHz) |

Test mode: 11N20

Test Channel:52

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10520.000 39.28 9.41 48.69 68.20 -19.51 peak
HORIZONTA

800 dBuV/m

Radiated Emission

UT e e

FCC PK1

FCC AVl

1
X

30
-20
1000000 2000 000 MHz) 5000 G000 7000 S0009000 18000 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detactor (= degrea  Comment
1 * 10520.000 35.90 9.41 45.31 68.20 -22.89 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:56
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PRI
FCC AV1
- _— | e ____;( Sl
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree

MHz dBuv dB dBuvim dBu\im dB Detectar o
1 * 10560.000 38.55 9.46 48.01 68.20 -20.19 peak

degree  Comment

HORIZONTA
Radiated Emission
80.0  dBuVim
FCC PRI
FCC AV
X
a0
-20
1000000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree

MHz dBuv dB dBuVim dBuvim dB Detector cm
1* 10560.000 35.97 9.46 4543 68.20 -22.77 peak

degres  Comment
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| Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:64
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
U T iU e
I I N I J e
%

30

-20
1000.000 2000 3000 MHz]) S000 G000 FOOD S0009000 18000.000

Antenna Table

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment
MHz dBuV dB dBuVim  dBuVim

1* 10640.000 36.59 9.58 46.17 7400 -27.83 peak

Limit  Qver Height Degree

dB Detector cm degres  Commaent

Radiated Emission

FLC PE1

70 -

m:m.m 531600 5332 00 534000 5364 .00 G3A0.00 5396, 00 HS41Z.00 542000 SARD.00 MHx
Reading Coffect Measure- Anlenna Table
Mo. Mk Freq.  Level Faclor  ment  Limit  Over Height Degree
MHz dBau dB dButvim dBauim dB Distecior om degree  Commenl
1* 5350000 44.51 9.30 5381 6820 -1439 peak
2 5460.000 36.69 9.31 4600 620 -Z220 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV1
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit  Owver Height Degree

MHz dBuv dB dBuVim dBulVim dB Detactar i
1 * 10640.000 33.78 9.58 43.36 74.00 -30.64 peak

degres  Comment

Radiated Emission

b
FCL PEY
70 _—
lﬂ.
\ FCC A
\‘\\4- e At - WWM#HMMhJ
P
SI0.000 53600 533200 SMAO0D  G3EA00 530000 538R08 S4IZ00  S4ZRE 5400 MH:
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freq  Level Faclor  ment  Limit  Over Haight Degree
MHz dBuY dB dBuVim  dBuVim  dB Detecior am degree  Comment
1" 5350.000 4207 9.30 51.37 6820 -16.83 peak
2 5460.000 3550 9.31 44 81 6820 -23.38 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:100
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
Ut e
I I N I _ L e
]
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 BO003000 18000.000
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 11000.000 37.66 10.18 47.84 7400 -26.16 peak

Radiated Emission
1200 dBuVim FCC AW
I.-'\-"""w-‘"r’\.hl
I|' |
el |
{
7 | .l'" FCC PR
~ -.
3WM
00
SIS0.000 536000 SIE00  SA0AO0 542200 544000 GASAD0 S4TEOD  S494.00 553000 MHx
Reading Correct  Measure- Antenna  Table
Mo. Mk Freq.  Level Factor  ment  Limit  Over Haight Degree
MHz dBuy dB dBuliim dBaivim dB Detecior am degree  Commesnt
1 5350000 3580 9.30 4590 6820 -2230 peak
2" 5460.000 4389 am 53.20 6820 -15.00 peak
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PRI
FCC AV1
1
E
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Datector &m degrea  Comment
1 * 11000.000 34.53 10.18 44,71 74.00 -29.29 peak
Radiated Emission
1200 dBuiim FCC AN
rﬂwﬂ'\
I
.J
j 1
m l 4 Fec el
| | iy
WMWWMM
N1
SIG0.000 536A. 00 H386 00 S404.00 5472 00 Se40000 5450 .00 S47E.O0 S404.00 S5530.000 MHr
Reading Correct Measure- Amtenna  Table
Mo, Mk Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBaivim dB Detecior am degree  Commeant
1 5350.000 36.10 8.30 45.40 G820 -Z280 peak
2" 5460.000 39.96 2.3 4927 6820 -1893 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20

Test Channel:116

VERTICAL

80.0  dBuV/m

Radiated Emissio

n

L LA | I | Sy U | SN R | WU Q|

FCC PE1

FCC AW1

b

30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 £0009000 18000.000

Reading Correct Measure- o Antenna Table

No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1* 11180.000 36.07 9.88 45.95 74.00 -28.05 peak
HORIZONTA

&0.0 dBuV/m

Radiated Emission

30

Ut rmeree e et g

FCC PK1

FCC AV

1
=

201 000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 11160.000 33.76 9.88 43.64 74.00 -30.36 peak

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 47 /115

Report No.: RF250530006-01-002



g Fld -1
~ HAIYUN

I’ .\
falat
| Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:140
VERTICAL
Radiated Emission
800  dBuV/m
FCC PK1
FOC AV
1
X
30
-20
1000000 2000 F000 [MHz) 5000 6000 700D 80003000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuWim dB Detector cm degree  Comment
1* 11400.000 37.33 9.43 46.76 74.00 -27.24 peak
HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV1
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11400.000 33.99 943 43.42 74.00 -30.58 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N20 Test Channel:149
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 BOD03000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 11490.000 36.57 9.70 46.27 74.00 -27.73 peak
Radiated Emission
1400 dBuV/m
FCC 56 BANDA
a0
40.0
5650.000 5661.00 567200  5683.00 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1 5650.000 46.54 9.16 55.70 68.20 -12.50 peak
2 5700.000 46.45 9.10 55.55 qps5.20 -49.65 peak
3 5720.000 56.68 9.08 65.76  110.80 -45.04 peak
4 5725.000 61.96 9.08 71.04 12220 -51.16 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV
X
30
-20
1000.000 2000 3000 MHz) 5000 6000 7000 BOOO0S000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degrea  Comment
1% 11480.000 34.30 9.70 44.00 74.00 -30.00 peak

1400  dBuV/m

Radiated Emission

an

FCC 5G BAND4

W“\”"H <6 dB

m;smum 5661.00 567200  G5683.00 569400  5705.00 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Datector cm degrea  Comment

1* 5650.000 46.11 9.16 55.27 68.20 -1293 peak
2 5700.000 47.02 9.10 56.12  105.20 -49.08 peak
3 5720.000 53.42 9.08 6250 110.80 -48.30 peak
4 5725.000 62.20 9.08 7128 12220 -50.92 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode: 11

N20 Test Channel:157

VERTICAL

Radiated Emission

80.0 dBuV/m

AL L [ S 1 | | 1| St [ | S | WA Q|

FLC PRI

FCC AW1

1
X

30
-20
1000000 2000 3000 [MHz] 5000 G000 7000 S0003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1% 11570.000 3945 9.94 49.39 74.00 -24.61 peak
HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000, 000 2000 3000 {MHz] 5000 G000 7000 B0009000 18000 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuV/m dBuVim dB Detector &m degrees  Comment
1* 11570.000 36.27 9.94 46.21 7400 -27.79 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode: 11N20

Test Channel:165

VERTICAL

Radiated Emission

80.0  dBuVm
FCC PK1
FCT AV
1
X
30
-20
1000000 2000 3000 {MHz) 5000 6000 700D 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Datector cm degrea  Comment
1* 11650.000 3555 10.18 45.73 7400 -28.27 peak
Radiated Emission
1400 dBuV/m
W\r‘\‘
an
Margin -6 dif
40.0
5780000 579450  5809.00 582350 583800 585250 586700 588150  5896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
5850.000 65.88 9.24 75.12 12220 -47.08 peak
2 5855.000 59.58 9.26 68.84 110.80 -41.96 peak
3 5875.000 47.65 9.36 57.01 105.20 -48.19 peak
4 * 5925.000 46.67 9.61 56.28 68.20 -11.92 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
X
30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 £0005000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Datector &m degree  Comment
1* 11650.000 32.72 10.18 42.90 74.00 -31.10 peak
Radiated Emission
1400 dBuV/m
L a2
a0
Margin -6 dB
40.0
5780000 579450  S809.00 582350  S836.00 585250  S5867.00 588150  5896.00 5925.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk.  Freg. Level Factor ment Limit ~ Qver Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degrea  Comment
1 5850.000 62.74 9.24 7198 12220 -50.22 peak
2 5856.000 b57.15 9.26 66.41 110.80 -44.39 peak
3 5875.000 47.88 9.36 5724 10520 -47.96 peak
4 " 5925.000 45.87 9.61 55.48 68.20 -12.72 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N40

Test Channel:38

VERTICAL

800  dBuV/m

Radiated Emission

30

-20

FLI

T mureaerr i rume e f

C AV

FI

1
=

C PK1

1000.000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBu\V dB dBuVim dBuvVim dB Detector cm degree  Commaent
1 * 10380.000 38.89 9.24 48.13 68.20 -20.07 peak
Radiated Emission
1200 diaim L AN
™
|
n FE PE1
_M.ﬂ‘ji
3L4-l-v-h-t.-.q,..rhm—u.-' i .o e bt gl el ok gt e T e SR B e
200
ASN0.000 457100 AEAZ N0 471300 ATEL. 0D AR55.00 452600 495700 SOGR. 00 S210.00° MHx
Reading Correct Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBay dB dBuVim dBaivim dB Detectior om degree  Comment
1 4500.000 37.52 TAT 44 89 6820 -23.51 peak
2 5150.000 5277 8.17 61.94 68.20 -B.26 peak
i 5150.000 38.97 8.17 49.14 5400 -488 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV1
%
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Datector &m degrea  Comment
1 * 10380.000 36.09 9.24 45.33 68.20 -22.87 peak
Radiated Emission
1200 dBuim FCC AV
I|""‘.""1
|
n
:L,.,-W
2o
4500000 457100 464E 00 471300 ATE4. 0D 485500 4526, 00 493700 F0GA, 0D SZI0.00 MHr
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
MHz dBul’ dB dBulViim dBaiim dB Destecior am degree  Comment
1 4500.000 38.089 747 46.26 68.20 -21.94 peak
2 5150.000 50.87 8.17 B60.14 68.20 -B06 peak
b I 5150.000 38.57 8.17 AT.74 5400 -B28 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40

Test Channel:46

VERTICAL

Radiated Emission

80.0  dBuV/m

g

(L L S 1 | St | Y R

FCC PE1

FCC AWV

Mot

-20
1000.000 2000 3000 [MHz) 5000 G000 700D 80003000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1 * 10460.000 37.76 9.34 47.10 68.20 -21.10 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1 * 10460.000 34.70 9.34 44,04 68.20 -24.16 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40 Test Channel:54
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV1
1
X
30
20
1000.000 2000 3000 [MHz] 5000 G000 7000 BOO0S000 18000, 000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10540.000 36.25 9.44 4569 6820 -2251 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV1
1
b4
30
-20
1000.000 2000 3000 [MHz) 5000 60D0 7000 BOODDS000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuv dB dBu\im dBu\vim dB Detector cm
1 *  10540.000 32.90 9.44 42.34 68.20 -25.86 peak

degres  Commaent
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40

Test Channel:62

VERTICAL

Radiated Emission

800 dBuV/m

30

-20

U T e rmerear e U e

FCC PE1

FCC AWV

W

1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\V dB dBuV/m dBuVim dB Datector em degree  Comment
1 * 10620.000 36.10 9.54 45.64 7400 -28.36 peak
Radiated Emission
1200 diavim
u"Mer"\".-vMH
k"“*--v-.\‘
) FCE PE1
n A\
1
\\ |
i \‘\‘
Fa iRl
S300.000 531600 L3352 00 534000 536400 S3R000 533600 S41200 S420.00 SAEDDD MHr
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBauy dB dBuvim dBaivim dB Detecior om degree  Comment
1 5350.000 B54.60 8.30 6:3.80 58.20 -4.30 peak
2" 5350.000 41.38 9.30 50.68 5400 -332  AVG
3 5460.000 3580 .3 4511 68.20 -23.09 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Radiated Emission
80.0  dBuV/m
FCC PK1
FOC AV1
1
X
30
20
1000.000 2000 3000 [MHz] 5000 GO0D0 7000 BODO 9000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10620.000 3413 9.54 43.67 74.00 -30.33 peak
Radiated Emission
1200 dBuhim
'll,‘,.l"v‘rh:r"\cm\l
lll.
u..\\m
" FCC PE1
7 i
Y
1\ FCC AN
% NMMWMWW (S - e
1]
5300000 53600 SIZF00 SHEO0 53400 SIAO00 5300 541200 S426.00 S4E0L00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq.  Level Facter  ment  Limit  Over Height Degree
k= dBuy dB dBulim dBaiim dB Detecior am degree  Comment
1 5350.000 B272 9.30 B2.02 GB.20 -B1B peak
2" 5350.000 3942 9.30 48.72 5400 -528 AVG
3 54G60.000 3579 9.31 45.10 GB.20 -2310 peak
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| Above 1G (1GHz~18GHz)

| Test mode: 11N40

Test Channel:102

HY- FCC Part 15E-5G WIFI Ver.1.1

VERTICAL

Radiated Emission

&0.0 dBuV/m

30

Ut rmeree e et g

FCC PE1

FCC AV1

1
*

1000.000 2000 3000 [MHz) 5000 GODO 7000 BODODI000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11020.000 35.05 10.15 45.20 74.00 -28.80 peak
Radiated Emission
1200 dbuVim C A
e sl
™
I|' |
i
7 l _.M*H FCC PE1
-2
®
v b b gl i g b i i
.
SI50.000 536000 HEEA S404.00 S4EZ 00 S440.00 545000 HATR.O0 5494, 00 553000 MHz
Reading Correct Measure- Antenna Table
Mo. Mk Freq.  Level Faclar  mant  Limit  Over Height Degres
[1H dBu’ dB dButvim dBaivim dB Dwtecior am degree  Comment
1 5350.000 35865 9.30 4. 85 GA.20 -23.25 peak
2 54G60.000 5524 8.31 64.55 GA.20 -365 peak
3 5460.000 41.82 9.31 50.93 5400 -307 AVG
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV1
1
X
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 S0003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11020.000 33.05 10.15 43.20 74.00 -30.80 peak
Radiated Emission
1200 diuim FLT AV
7 | FCC PRI
5

| | | | | :

200
5350000 5360.00 538600 SA0400 542200  S840.00  S4SA00  SATRO0D 545400 5530.00 MHx
Reading Correc! Measure- Antenna  Table
Mo. Mk. Freq.  Level Faclor  ment  Limit  Over Haight Degree
MHz dB dB dBulin dBaiim  dB Distecior am degres  Caomment

1 5350000 3roT7 9.30 4537 6820 -2183 peak
2 5460.000 4929 am 58.80 6820 -8.60 peak
ke 5460.000 3704 am 46.35 5400 -7TE5 AVG
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40

Test Channel:112

VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
FOC AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 700D BODO0S000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Datector cm degrea  Comment
1* 11180.000 36.67 9.84 46.51 7400 -27.49 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degrea  Comment
1* 11180.000 33.51 9.84 43.35 74.00 -30.65 peak

HY- FCC Part 15E-
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| Above 1G (1GHz~18GHz) | Test mode: 11N40 Test Channel:134
VERTICAL
Radiated Emission
800  dBuV/m
FCC PK1
FLC AV1
I R —_— . R I - R
%
30
20
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Datector &m degrea  Comment

1* 11340.000 38.52 9.54 48.06 7400 -25.94 peak

HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant

1% 11340.000 36.26 9.54 45.80 74.00 -28.20 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40 Test Channel:151
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
1
X
30
-20
1000.000 2000 F000 [MHz) 5000 60D0 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1* 11510.000 37.43 9.76 47.19 7400 -26.81 peak
Radiated Emission
1400 dBuV/m
FCC 56 BANDA
Margin -6 dB
WW-
40.0
5650.000 5661.00 567200  5683.00 569400  5705.00 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Commaent
1*  5650.000 46.79 9.16 5595 68.20 -12.25 peak
2 5700.000 47.70 9.10 56.80 10520 -48.40 peak
3 5720.000 51.83 9.08 60.91 110.80 -49.89 peak
4 5725.000 57.06 9.08 66.14 12220 -56.06 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV
X
30
-20
1000000 2000 3000 [MHz] 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuWim dBulim dB Detector cm degree  Comment

1% 11510.000 34.24 9.76 44.00 74.00 -30.00 peak

Radiated Emission

14000 dBuV/m

FCC 5G BANDA
Margin -6 dB

m-;smum 5661.00  S672.00 568300 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detactor om degree  Comment

1* 5650.000 4567 9.16 54 .83 68.20 -13.37 peak
2 5700.000 47.85 9.10 5695 10520 -4825 peak
3 5720.000 5253 9.08 61.61 11080 -49.19 peak
4 5725.000 58.00 9.08 67.08 12220 -55.12 peak
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Above 1G (1GHz~18GHz) |

Test mode: 11N40

Test Channel:159

VERTICAL

80.0 dBuV/m

Radiated Emission

a0

AL L [ S 1 | | 1| St [ | S | WA Q|

FLC PRI

FCC AW1

[N

mmnuum 2000 3000 [MHz] 5000 G000 7000 S0003000 18000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1% 11580.000 37.21 9.99 47.20 74.00 -26.80 peak

14000 dBuV/m

Radiated Emission

W (4
an
Margin -6 dif
40.0
5780000 579450  5809.00 582350 583800 585250 586700 588150  5896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
5850.000 47.51 9.24 56.75 122.20 -65.45 peak
2 5855.000 47.18 9.26 56.44 110.80 -54.36 peak
3 5875.000 46.50 9.36 55.86 105.20 -49.34 peak
4 * 5925.000 45.67 9.61 55.28 68.20 -1292 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1% 11580.000 34.54 9.99 44,53 74.00 -29.47 peak

1400 dBuV/m

Radiated Emission

: 1]

muﬂmum 579450  5809.00 582350 583800 585250  5867.00 588150  5896.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
5850.000 47.12 9.24 56.36 12220 -65.84 peak
2 5855.000 46.81 9.26 56.07 110.80 -54.73 peak
3 5875.000 46.87 9.36 56.23 105.20 -48.97 peak
4 " 5925.000 46.52 9.61 56.13 68.20 -12.07 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AC20 Test Channel:36

VERTICAL

B0.0  dBuV/m

Radiated Emission

30

L L[ 1 1 | [ty | | O | WA

FLC PE1

FCC AW1

x

20
1000.000 2000 3000 [MHz] 5000 G000 7000 BODD 9000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1 * 10360.000 36.95 9.21 46.16 68.20 -22.04 peak
Radiated Emission
1200 dbuvim C A
| !
a
-
-
7 F PE1
,_,._.-f"'/i
| NSRRI (Y PSR RS
1]
AGD0.G00 4571 00 AG4Z N0 471300 ATE4 D AR55.00 452600 4957 00 SOER. B0 SZI0.00 MH=
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBauy dB dBuvim dBaivim dB Detecior om degree  Comment
1 4500.000 37.40 TAT 4457 6820 -23.83 peak
2 5150.000 B4.63 817 6:3.80 5820 -4.40 peak
3" 5150.000 4092 817 50.09 5400 -381 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV1
k
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Qver Height Degree
MHz dBuV dB dBuVim dBuVim dB Detactor cm degrea  Comment
1 * 10360.000 3501 9.21 4422 68.20 -23.98 peak
Radiated Emission
12000 dileim FCC #81
F‘\|
[
n FEE Pt
Sefpmati PPSNPY pp ki s st sy b et
F 1
AS00.000 4571.00  4GAZ00 47100 ATRAO0  4A5500 452600 499700 SORA.00 S210.000 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level  Factor  ment  Limit  Over Height Degree
MHz dBul’ dB dBuvim dBavim dB Detecior om degree  Comment
1 4500.000 37.53 747 44.70 68.20 -2350 peak
2 5150.000 5325 2.17 B2.43 68.20 -577 peak
i 5150.000 38.30 2.17 48.47 5400 -553 2 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

| Test mode: 11AC20

Test Channel:40

VERTICAL

Radiated Emission

800 dBuV/m
FCC PK1
FCT AV
1
®
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10400.000 37.93 9.26 47.19 68.20 -21.01 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV1
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
Mo. Mk. Freg. Level  Factor ment Limit ~ Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 10400.000 34.9 9.26 4417 68.20 -24.03 peak
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Above 1G (1GHz~18GHz) |

Test mode: 11AC20

Test Channel:48

VERTICAL

800  dBuV/m

Radiated Emission

AL L[S 1 S | | | At Y | S O | WA R |

FCC PE1

FCC AV1

1
X

30

-20

1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000

Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Qver Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degrea  Comment
1 * 10480.000 37.65 9.37 47.02 68.20 -21.18 peak
HORIZONTA

B0.0 dBuV/m

Radiated Emission

30

L L[ 1 1 | [ty | | O | WA

FCC PE1

FCC AVl

mll]l]D.lllll 2000 3000 [MHz) 5000 6000 7000 BOOO0S000 18000.000
Reading Correct Measure- Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degrea  Comment
1 * 10480.000 34.51 9.37 43.88 68.20 -24.32 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20 Test Channel:52
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV
X
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 §0005000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10520.000 3822 941 4763 6820 -20.57 peak
HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000000 2000 3000 [MHz) 5000 6000 700D £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Datector &m degrea  Comment

1 * 10520.000 3540 9.41 44.81 68.20 -23.39 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20

Test Channel:56

VERTICAL

800 dBuV/m

Radiated Emission

L L [ S 1 I O | S B (| | Y W AR |

o

FCC PE1

FCC AW1

30
-20
1000.000 2000 3000 (MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1* 10560.000 39.76 9.46 49.22 68.20 -18.98 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 6000 700D 80009000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Datector cm degrea  Comment
1 * 10560.000 36.55 9.46 46.01 68.20 -2219 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20

Test Channel:64

VERTICAL

Radiated Emission

B0.0 dBuV/m

o

30

L L[ 1 15 | S | | O O | WA

FCC PE1

FCC AW1

1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVvim dBuVim dB Detector cm degree  Comment
1 * 10640.000 38.21 9.58 47.79 74.00 -26.21 peak
Radiated Emission
1200 dBuim
f\..l-n.m'l,nw.‘l
J II
*.t.ﬂ \
FLL PE1
0 |
%, i
. \"x_,_ | .
g i e A i Pt R
F 1
S300.000 531600 5332 00 534000 536400 S3R0.O0 5336, 00 541200 5420, 00 54000 MHr
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBauy dB dBuvim dBaivim dB Detecior om degree  Comment
1 5350.000 5341 8.30 B2.71 58.20 -5.459 peak
2" 5350.000 41.19 8.30 50.49 54.00 -3.51 AVG
3 5450.000 3563 .3 4484 68.20 -23.26 peak
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Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
1
®
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10640.000 3491 9.58 44.49 7400 -2951 peak
Radiated Emission
1200 dbuVim
S
|
1
!
-
FLL PE1
70 -
"
g\\\ FCC AN
§ L Py e mwﬂ—\-é
Ao
SI0.000 53600 SIIF00 SMEO0  SIEA00 SIA000  S3I9E08  S4IZ00 542600 SAED 00 MH:
Reading Correct  Measure- Amtenna  Table
Mo. Mk, Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBul’ dB dBulVim dBuvim dB Destecior am degres  Comment
1 5350.000 4816 9.30 58.48 6820 -0.74 peak
2 *  5350.000 3657 9.30 45.87 5400 -813 AVG
3 5450.000 3557 9.3 44 88 6820 -23.32 peak
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| Above 1G (1GHz~18GHz)

Test mode: 11AC20

Test Channel:100

HY- FCC Part 15E-5G WIFI Ver.1.1

VERTICAL

Radiated Emission

B0.0  dBuV/m

FCC PE1

FOC AVl

[N

30

-20
1000.000 2000 3000 [MHz) 5000 G000 7000 B0009000 18000000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector &m degree  Comment
1 * 11000.000 36.74 10.18 46.92 74.00 -27.08 peak
Radiated Emission
1200 diaim L AN
r""_"m"""ulll
' |
%,
H\
LW
1.1
70 | FCC PE1
| . e 4
mewmwﬂf
200
SIS0.000 S3KA00  SIHEO0  S40MO0  S4Z2 00 S44000  SASEDE S4TRO0 S454.00 5530.00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freq.  Level Factor  ment  Lmit  Over Height Degree
MHz dBay dB dBuVim dBaivim dB Detectior om degree  Comment
5350.000 34.91 8.30 44.21 6820 -23.8909 peak
5460.000 53.42 8.3 B2.73 58.20 -5.47 peak
- 5460.000 41.37 8.3 50.68 54.00 -3.32 AVG
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Radiated Emission
80.0  dBuV/m
FCC PE1
FCT AV
1
X
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11000.000 33.27 10.18 43.45 7400 -30.55 peak
Radiated Emission
12000 dileim FCC AVl
Iu'f"'w“
\
! 1.
Y |
i
70 | »ﬂ‘l FCC PR
ﬂfﬁ”{j
o
;E PR T NP " . a1 ﬁ
F ]
S350.000 536R, 00 5386 00 S404.00 542200 S440.00 545,00 HATE D0 404,00 5530000 MHr
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level  Factor  ment  Limit  Over Height Degree
MHz dBul’ dB dBuvim dBavim dB Detecior om degree  Comment
1 5350.000 38.39 9.30 45.69 6820 -2251 peak
2 5460.000 48.85 9.3 58.16 68.20 -10.04 peak
3 *  5460.000 36.58 9.31 45.88 5400 -B.11  AVG
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20 Test Channel:116
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
X
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 BODDI000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuV/m dBuVim dB Detector cm degree  Comment
1* 11160.000 36.73 9.88 46.61 7400 -27.39 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 BODDS000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBu\im dBuVim dB Detector cm degrea  Comment

1* 11160.000 33.85 9.88 43.73 74.00 -30.27 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20 Test Channel:140
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BODO3000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11400.000 38.37 9.43 47.80 74.00 -26.20 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 BOOOI000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11400.000 35.05 943 44.48 7400 -29.52 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20 Test Channel:149
VERTICAL
Radiated Emission
80.0 dBuV/m
FCC PK1
FCC AV1
1
X
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment

1% 11480.000 3748 9.70 47.18 74.00 -26.82 peak

Radiated Emission
14000 dBuV/m

FCC 5G BAND4

40.0
5650.000 5661.00 567200  5683.00 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degrea  Comment

* 5650.000 46.90 9.16 56.06 68.20 -12.14 peak
5700.000 47.73 9.10 56.83 10520 -48.37 peak
5720.000 58.75 9.08 67.83 110.80 -42.97 peak
5725.000 66.09 9.08 7547 12220 -47.03 peak

P ) QY
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
X
30
-20
1000.000 2000 000 MHz] 5000 G000 7000 S0003000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11490.000 35862 9.70 4532 74.00 -28.68 peak

Radiated Emission

1400 dBuV/m

FCC 5G BAND4

Margin -6 db

4“-:551'1“] 5661.00 567200 568300 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\im dBuvim dB Detector cm degree  Comment
1" 5650.000 45.65 9.16 54.81 68.20 -13.39 peak
2 5700.000 47.66 9.10 56.76  105.20 -48.44 peak
3 5720.000 53.21 9.08 6229 11080 -48.51 peak
4 5725.000 60.79 9.08 69.87 12220 -52.33 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC20 Test Channel:157
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BODO3000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1* 11570.000 36.36 9.94 46.30 74.00 -27.70 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BODO3000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment

1* 11570.000 33.11 9.94 43.05 7400 -30.95 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC20

Test Channel:165

VERTICAL

B0.0  dBuV/m

Radiated Emission

30

FCC PK1

CUT M e

FCC AW1

P

-20
1000.000 2000 000 MHz) 5000 G000 7000 S0003000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11650.000 3559 10.18 45.77 74.00 -28.23 peak
Radiated Emission
1400 dBuV/m
i i
an
Margin -6 dif
40.0
5780000 579450  5809.00 582350 583800 585250 586700 588150  5896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
5850.000 62.59 9.24 71.83 12220 -50.37 peak
2 5855.000 56.54 9.26 65.80 110.80 -4500 peak
3 5875.000 46.26 9.36 5562 10520 -49.58 peak
4 * 5925.000 45.70 9.61 55.31 68.20 -12.89 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV
1
X
30
-20
1000000 2000 3000 [MHz] 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB dBuVvim dBuVim dB Datector cm degree  Comment
1* 11650.000 32.96 10.18 43.14 74.00 -30.86 peak
Radiated Emission
1400  dBuV/m
AT A

an

k3 Matgin -6 dB
3 l _ 1
40.0
5780000 5794.50  G5809.00  5B2350  G5B3B00 585250  5867.00  GBE1.G0  GB9E.0D 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\V dB dBuV/m dBuVim dB Datector em degree  Comment
1 5850.000 58.27 9.24 67.51 12220 -5469 peak
5855.000 52.85 9.26 62.11 110.80 -48.69 peak
3 5875.000 46.56 9.36 55.92 10520 -49.28 peak
4 " 5925.000 46.17 9.61 55.78 68.20 -1242 peak
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| Above 1G (1GHz~18GHz)

Test mode: 11AC40 Test Channel:38

VERTICAL

80.0  dBuV/m

Radiated Emission

30

L LA | I | Sy U | SN R | WU Q|

FCC PE1

FCC AW1

X

-20
1000000 2000 3000 [MHz) 5000 6000 7000 £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 * 10380.000 3846 9.24 47.70 68.20 -20.50 peak
Radiated Emission
1200 dbuim LAY
i
&
f
mn Fg PE1
_/’JE
1meu¢-lﬂ-dhwh MWMMM*‘*MMWM
0
ASNO.000 457100 4GAZO0 471300 ATEAOD 4RS5O0 ASPEO0O 495700 SO66.00 521000 MH:
Reading Correct  Measure- Amtenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Ower Height Degree
MHz dBu' dB dBulvim dBuivim dB Destecior am degree:  Comment
1 4500.000 37.32 TAT 44.49 68.20 -23.71 peak
2 5150.000 5277 89.17 61.94 6820 -6.26 peak
3 * 5150.000 41.50 8.17 50.67 5400 -3331  AVG
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
k
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 BO00S000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuvim dBuvim dB Detectar cm degree  Comment

1 * 10380.000 36.22 9.24 45.46 68.20 -22.74 peak

Radiated Emission

FCT AN

12000 dbaVim

0

WWWwWW

00
ASONON0 457100 4GAZ00  A7I300 478400 4BS5.00  AS7R00 499700 S066.00 SZIN00 MH:
Reading Correct Measure- Antenna Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
Wbz dBiv o dBuMim  dBuim  dB  Delector  om degres  Comment
1 4500.000 37.32 77 4449 BB20 -2371 peak
2 5150.000 51.57 9.17 B0.74 6820 -746 peak
3* 5150000 39.46 9.17 4863 5400 -537 AVG
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| Above 1G (1GHz~18GHz) | Test mode: 11AC40 Test Channel:46
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AW
_— —— —_—— - -~ r|, A
S
30
-20
1000.000 2000 F000 [MHz) 5000 6000 7000 60009000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1* 10460.000 38.81 9.34 48.15 6820 -20.05 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FOC AW
X
30
-20
1000.000 2000 F000 [MHz) 5000 6000 7000 60009000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment

1* 10480.000 3593 9.34 4527 6820 -22.93 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC40

Test Channel:54

VERTICAL

Radiated Emission
#0.0  dBuV/m

30

LR L[ 1 S | | | St I I | O | WA |

FCC PE1

FCC AWV

b

-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 10540.000 38.19 9.44 47.63 68.20 -20.57 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10540.000 35.25 9.44 44 69 68.20 -23.51 peak
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Test Channel:62

Above 1G (1GHz~18GHz) | Test mode: 11AC40

VERTICAL

Radiated Emission

800  dBuV/m

30

L LA [ U 5 S | N Ry S I N BT AR

FCC PE1

FCC AV

W

-20
1000.000 2000 3000 (MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degres  Comment
1 * 10620.000 36.99 9.54 46.53 7400 -27.47 peak
Radiated Emission
1200 dBuim
"ﬂ-“nl\lr"'w«\-h\
hk\q'“ FLL PRI
m A
4
S
200
SA00.000 531600 S33200  SIE00 536400 SIA0O00  SIIE00 S41Z00  S426.00 S4E0.00 MHz
Reading Correct  Measure- Amtenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Ower Height Degree
MHz dBu' dB dBulvim dBuivim dB Destecior am degree:  Comment

1 5350000 5271 9.30 B2.01 68.20 -B.19 peak

2" 5350000 41.31 9.30 50.81 5400 -333 AVG

3 5460.000 3713 a 46.44 6820 -21.76 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 BO009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment

1 * 10620.000 34.23 9.54 43.77 7400 -30.23 peak

Radiated Emission
1200 Ve
Uum,xml
|
!
] FLC PE1
m ey, |
FCC AN1
ﬁ WWMMWHM
E
5300000 531600 533200 SMADD 53400 SIO00  SI9E00  S41Z00  S4ZA.00 SARD 00 MHx
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
MHz dBul’ dB dBulViim dBaiim dB Destecior am degree  Comment
1 5350.000 48.01 9.30 57.31 68.20 -10.B9 peak
2 * 5350000 3627 9.30 4557 5400 -B43 AVG
3 5460.000 35.71 9.3 46.02 6820 -2218 peak
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| Above 1G (1GHz~18GHz)

| Test mode: 11AC40

Test Channel:102

VERTICAL

B0.0  dBuV/m

Radiated Emission

30

CUTIn M i e

FCC PK1

FOC AW1

1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 11020.000 36.12 10.15 48.27 74.00 -27.73 peak
Radiated Emission
1200 dBuim L Ay
st
[ ! 1
| |
o
m ] // FCC PE1
r
:LMMMM#%M
o
SIS0.000 S36A00  SIBEO0  S40400  S4EZ000 S44000  S4SA00 S4TRO0  S494.00 5530.00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
MHz dBut dB dBulViim dBaivim dB Destecior am degree  Comment
1 5350000 3528 9.30 45.58 6820 -Z262 peak
2 5460000 5517 amn B4.48 6820 -3.72 peak
e 5460000 41.33 amn 50.64 54,00 -3.36 AVG
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AW
X
30
-20
1000.000 2000 3000 MHz) 5000 000 7000 80005000 18000, 000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11020.000 33.66 10.15 43.81 74.00 -30.19 peak
Radiated Emission
1200 diavim FCC AV
|’MT" M,
[
FCC PK1
0
SIG0.000 53RA00  SIEEO0  S0400  SAZZ00 544000 SASA00 S4FRO0 5459400 553000 MHz
Reading Correct Measure- Amtenna  Table
Mo. Mk, Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBay" dB dBulvim dBarvim dB Detecior am degree  Comment

5350.000 3587 9.30 4517 G820 -Z303 peak

5460.000 5237 a 61.68 6820 -B52 peak

5460.000 39.53 8.3 48.84 500 -516 2 AVG
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Above 1G (1GHz~18GHz) |

Test mode: 11AC40

Test Channel:116

VERTICAL

Radiated Emission

800 dBuV/m
FCC PK1
FCT AV
%
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1* 11180.000 36.34 9.84 46.18 7400 -27.82 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1

L LA | I | Sy U | SN R | WU Q|

FCC AW1

k
30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1* 11180.000 34.09 9.84 43.93 74.00 -30.07 peak
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Above 1G (1GHz~18GHz) |

Test mode: 11AC40

Test Channel:134

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000000 2000 3000 (MHz) 5000 6000 700D 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Qver Height Degree
MHz dBu\ dB dBuVim dBuVim dB Datector cm degres  Comment
1% 11340.000 38.20 9.54 47.74 7400 -26.26 peak
HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1

30

L | P 1 1 | S | | O | WA

1
x

FCC AW1

ml 000.000 2000 3000 [MHz) 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit  Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
1% 11340.000 34.61 9.54 44.15 74.00 -28.85 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC40 Test Channel:151
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1* 11510.000 36.39 9.76 46.15 74.00 -27.85 peak
Radiated Emission
1400 dBuV/m
FCC 56 BANDA
Margin -6 dB
40.0
5650.000 5661.00 567200  5683.00 569400 570500 571600  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 5850.000 47.50 9.16 56.66 68.20 -11.54 peak
2 5700.000 47.36 9.10 56.46 10520 -48.74 peak
3 5720.000 53.96 9.08 63.04 110.80 -47.76 peak
4 5725.000 59.68 9.08 68.76 12220 -53.44 peak
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Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1* 11510.000 33.29 9.76 43.05 7400 -30.95 peak
Radiated Emission
1400 dBuV/m
FCC 5G BANDA
Margin 6 dB
40.0
5650000 566100 567200 568300 569400 570500 571600 572700  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\im dBuvim dB Detector cm degree  Comment
1" 5650.000 45.73 9.16 54.89 68.20 -13.31 peak
2 5700.000 46.15 9.10 55.25 105.20 -49.95 peak
3 5720.000 53.63 9.08 62.71 110.80 -48.09 peak
4 5725.000 60.60 9.08 69.68 12220 .52.52 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC40 Test Channel:159
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AW
1
X
30
-20
1000.000 2000 F000 [MHz) 5000 6000 7000 60009000 18000, 000
Reading Correct Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment

1* 11590.000 37.13 9.99 47.12 74.00 -26.88 peak

Radiated Emission

14000 dBuV/m

W ko o
a0
3 . . 3
40.0
5780000 579450  5809.00 567350 583800 585250  S867.00  G58B150  GH96.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detactor (= degrea  Comment

5850.000 48.28 9.24 57.62 122.20 -64.68 peak
2 5855.000 46.61 9.26 55.87 110.80 -54.93 peak
3 5875.000 46.36 9.36 55.72 10520 -4948 peak
4 *  5925.000 46.15 9.61 55.76 68.20 -12.44 peak
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Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
1
X
30
-20
1000000 2000 3000 MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 * 11590.000 34.52 9.99 44.51 74.00 -29.49 peak

1400 dBuV/m

Radiated Emission

: 1]

muﬂmum 579450  5809.00 582350 583800 585250  5867.00 588150  5896.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Qver Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree  Comment
5850.000 47.63 9.24 56.87 122.20 -65.33 peak
2 5855.000 47.07 9.26 56.33 110.80 -54.47 peak
3 5875.000 46.63 9.36 55.99 105.20 -49.21 peak
4 " 5925.000 45.59 9.61 55.20 68.20 -13.00 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC80

Test Channel:42

VERTICAL

Radiated Emission

#0.0  dBuV/m

30

U T e i ruum W

x

FCC PE1

FCC AV1

1000.000 2000 3000 (MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector €m degrea  Commeant
1 * 10420.000 38.02 9.28 47.30 68.20 -20.90 peak
Radiated Emission
1200 dBuim L Ay
for'y
¢
I
n
. . } } 4
L
:WMMMMHWW
Ao
AS00.000 457100 464200 471300 ATR400 4RS5O0 432600 499700  S06A.00 SF10.00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Owver Height Degree
MHz dBut dB dBulViim dBaivim dB Destecior am degree  Comment
1 4500.000 38.54 TAT 45.71 68.20 -Z249 peak
2 5150.000 53.25 817 62.42 58.20 -5.78 peak
ar- 5150.000 41.67 817 50.84 54.00 -31B AVG
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Radiated Emission
800 dBuV/m
FCC PK1
FCT AV
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 * 10420.000 34.93 9.28 4421 68.20 -23.99 peak
Radiated Emission
1200 dBuim FCL AV
7 F _f PE1
hwwwﬁm.;qumwwﬂﬁ
200
AS00.000 457100 464200 471300 ATR400 4RS5O0 432600 499700  S06A.00 SF10.00 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freq.  Level  Factor ment  Limit  Over Height Degres
MHz dBul’ dB dBulViim dBaiim dB Destecior am degree  Comment
1 4500.000 36.98 747 4415 6820 -2405 peak
2" 5150.000 52.35 8.17 B61.52 68.20 -B6B  peak
3 5150.000 38.03 8.17 47.20 5400 -BA0 AVG
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| Above 1G (1GHz~18GHz)

Test mode: 11AC80

Test Channel:58

VERTICAL

#0.0  dBuV/m

Radiated Emission

30

LR L[S 1 S | | O | SRSt I | O | WA |

FCC PE1

FCC AWVl

b

-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detactor cm degree  Comment
1 * 10580.000 37.55 9.49 47.04 68.20 -21.16 peak
Radiated Emission
1200 dBuim
IIJ\,-*%*“:’M.A—.MJW
1
I\W FCE PE1
*h,
70 oy |
1
& \Hm
Lﬁw%'mmumwwﬁ
a0
S20.000 530700 5300 534100 S3SA00 537500 539200 540500  S426.00 54000 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freq.  Level  Factor  ment  Limit  Over Height Degree
MHz dBut dB dBulViim dBaivim dB Destecior am degree  Comment
1 5350.000 52.85 9.30 B2.16 68.20 -804 peak
2" 5350.000 41.02 9.30 50.32 5400 -3B68 AVG
3 5460.000 35.75 .3 45.07 68.20 -2313 peak
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PRI
FCC AV
1
%
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 10580.000 35.04 9.49 44 53 68.20 -23.67 peak
Radiated Emission
1200 dBuim
T i )
1
l.l‘L FLL PE1
M
E] v
FCC AN
% POV SR T S
200
S20.000 530700 5300 534100 S3SA00 537500 539200 540500  S426.00 54000 MHz
Reading Correct  Measure- Antenna  Table
Mo. Mk, Freq.  Level  Factor ment  Limit  Over Height Degres
MHz dBul’ dB dBulViim dBaiim dB Destecior am degree  Comment
1 5350.000 51.05 9.30 B60.35 6820 -TB5 peak
2"  5350.000 3598 9.30 46.28 5400 -T72  AVG
3 5460.000 3511 a1 44.42 68.20 -2378 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC80

VERTICAL

80.0  dBuV/m

30

Radiated Emission

FCC PE1

L LA | I | Sy U | SN R | WU Q|

FCC AW1

fran

-20
1000000 2000 3000 [MHz) 5000 6000 7000 £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 * 11080.000 37.00 10.07 47.07 74.00 -26.93 peak
Radiated Emission
1200 diuim LAY
Ilr;rmwmummhl
y
o
0 | _'..f"# FCC PEA
¥
,.J/’
4
:H@MMM“WMJ
0
SIG0.000 S36A. 00 L8600 S404.00 542200 S440nn SA5H. 00 GATE. 00 5459400 S530.00 MHr
Reading Correct  Measure- Amtenna Table
Mo. Mk. Freq.  Level Faclor  ment  Limit  Over Height Degree
MHz dBu dB dButim dBaiim dB Dstecior am degres  Camment
1 5350.000 35.56 9.30 44 86 G20 -2334 peak
2 5460.000 53.81 9.31 B3.12 G820 -508 peak
3 *  5460.000 41.60 .31 50.81 5400 -308  AVG
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCO AV
%
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 §0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 * 11060.000 33.98 10.07 44.05 74.00 -29.95 peak
Radiated Emission
1200 dBuVim FCT AV
II(MWMﬁ
I
|
70 | u FCC P
Fi
.JF
: 3
200
SFE0.000 536A. 00 5366 00 S404.00 547200 S440000 545,00 HATE D0 404,00 S530.000 MHr
Reading Correct  Measure- Antenna  Table
Mo. Mk. Freq  Level Factor  ment  Limit  Over Height Degree
MHz dBau dB dBuVim dBuvim dB Detectior om degree  Comment
1 5350.000 36.89 9.30 46.19 68.20 -2201 peak
2 5460.000 50.81 2.3 B0.12 68.20 -B0B peak
i 5460.000 3827 2.3 47.58 5400 -642 2 AVG
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| Above 1G (1GHz~18GHz) | Test mode: 11AC80 Test Channel:122
VERTICAL
Radiated Emission
B0.0  dBuV/m

30

L LA | P 1 1 | A B | | | | WA

FCC PE1

FCC AW1

W

-20
1000000 2000 3000 [MHz) 5000 6000 700D BODOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11220.000 36.88 9.77 46.65 7400 -27.35 peak
HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV
1
X
30
-20
1000, 000 2000 3000 [MHz) 5000 G000 7000 BO003000 18000, (00
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1* 11220.000 33.74 977 43.51 74.00 -30.49 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC80 Test Channel:155

VERTICAL

Radiated Emission

80.0  dBuW/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 700D 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detactor cm degrea  Comment
1 * 11550.000 37.08 9.87 46.95 7400 -27.05 peak
Radiated Emission
1400 dBuV/m
90
FCC 56 BAI
Maigin -6 dB
40.0
5650.000 5677.50 570500 573250  5760.00 5787.50 581500 584250  5870.00 592500 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degres  Comment
1*  5650.000 47.32 9.16 56.48  68.20 -11.72 peak
2 5700.000 48.61 9.10 57.71 105.20 -47.49 peak
3 5720.000 60.33 9.08 69.41 110.80 -41.39 peak
4 5725.000 66.38 9.08 7546 12220 -46.74 peak
5 5850.000 51.43 9.24 6067 12220 -61.53 peak
6 5855.000 50.20 9.26 5946 11080 -51.34 peak
7 5875.000 46.87 9.36 56.23 105.20 -48.97 peak
8 5925.000 45.77 9.61 5538 68.20 -12.82 peak
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HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
1
®
an
-20
1000.000 2000 3000 [MHz) 5000  GOOD 7000 8OO0 9000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freqg. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1* 11550.000 33.82 9.87 43.69 7400 -30.31 peak
Radiated Emission
1400 dBuV/m
a0
FCC 56 BANEA
Margin -6 dB
400
5650000 567750  G705.00 573250  S7G0.00  5787.50  S815.00 584250  5870.00 597500 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBu\im dBuVim dB Detector cm degree  Comment
1 * 5650.000 47.55 9.16 56.71 68.20 -11.49 peak
2 5700.000 49.39 9.10 58.49 105.20 -46.71 peak
3 5720.000 60.87 9.08 69.95 110.80 -40.85 peak
4 5725.000 63.90 9.08 7298 12220 -49.22 peak
5 5850.000 49.97 9.24 58.21 12220 -62.99 peak
6 58556.000 48.43 9.26 57.69 110.80 -53.11 peak
7 5875.000 46.70 9.36 56.06 10520 -49.14 peak
8 5925.000 46.27 9.61 55.88 6820 -12.32 peak

Note: The high frequency, which started from 18GHz to 40GHz, was pre-scanned and the result
which was 20dB lower than the limit line was not recorded in this report.
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3.3 Spectrum Bandwidth
3.3.1 Limit

FCC Part15, Subpart E (15.407)

Section Test Item Limit Frequency Range (MHz)
26 dB Bandwidth - 5150-5250
15.407(a) 26 dB Bandwidth - 5250-5350
26 dB Bandwidth - 5470-5725
15.407(e) 26 dB Bandwidth - 5725-5850
6 dB Bandwidth Minimum 500 kHz 5725-5850

3.3.2 Test Procedure

Test Method

eConducted Measurement

|o Radiated Measurement

Test Channels

elowest, Middle and Highest Channel

|o Lowest and Highest Channel

Environmental conditions

eNormal

|o Normal and Extreme

Note:e:Test o:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in

the block diagram below.
b) the spectrum analyser is set as follow:
For 26 dB Bandwidth

Centre Frequency The centre frequency of the channel under test
RBW =1% x Nominal Channel Bandwidth

VBW >3 x RBW

Frequency span 2 x Nominal Channel Bandwidth

Detector Mode Peak

Trace Mode Max Hold

Sweep Time Auto Couple

For 6 dB Bandwidth

Centre Frequency The centre frequency of the channel under test
RBW 100 kHz

VBW 300 kHz

Frequency span 2 x Nominal Channel Bandwidth

Detector Mode Peak

Trace Mode Max Hold

Sweep Time Auto Couple

HY- FCC Part 15E-5G WIFI Ver.1.1
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¢) Wait for the trace to stabilize then find the peak value of the trace and place the analyser marker
on this peak.

d) Use the -26/-6dB bandwidth function of the spectrum analyser to measure the -26/-6dB
Bandwidth of the EUT. This value shall be recorded.

e) Make sure that the power envelope is sufficiently above the noise floor of the analyser to avoid the
noise signals left and right from the power envelope being taken into account by this measurement.

3.3.3 Test Setup

EUT «+——RF cable——{ TOnscend test system

Record PC

3.3.4 Test Result

Note: For test data, please refer to test report no: RF240314002-03-002.
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3.4 Conducted Output Power

3.4.1 Limit
FCC Part15, Subpart E (15.407)
Section Test Item Limit Frequency Range (MHz)
Master device: 1 Watt (30 dBm)
Client device: 250 mW 5150-5250
15.407(a) Conducted (23.98 dBm)
Output Power 250 mW (23.98 dBm) 5250-5350
250 mW (23.98 dBm) 5470-5725
1 Watt (30dBm) 5725-5850
Note:

a. For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power

and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

b. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +
10log B, where B is the 26dB Bandwidth in megahertz.

3.4.2 Test Procedure

Test Method
eConducted Measurement |oRadiated Measurement
Test Channels
eLowest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test o:No Test

a) The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b) Test was performed in accordance with method of FCC KDB 789033 D02 General UNII Test
Procedures New Rules v02r01.

3.4.3 Test Setup

EUT Power Meter
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3.4.4 Table of Parameters of Text Software Setting

UNII-1
Test Software Version cmd.exe
Frequency (MHz) 5180 5200 5240
IEEE 802.11a Default Default Default
IEEE 802.11n(HT20) Default Default Default
IEEE 802.11ac(VHT20) Default Default Default
Frequency (MHz) 5190 5230
IEEE 802.11n(HT40) Default Default
IEEE 802.11ac(VHT40) Default Default
Frequency (MHz) 5210
IEEE 802.11ac(VHT80) Default
UNII-2A
Test Software Version cmd.exe
Frequency (MHz) 5260 5300 5320
IEEE 802.11a Default Default Default
IEEE 802.11n(HT20) Default Default Default
IEEE 802.11ac(VHT20) Default Default Default
Frequency (MHz) 5270 5310
IEEE 802.11n(HT40) Default Default
IEEE 802.11ac(VHT40) Default Default
Frequency (MHz) 5290
IEEE 802.11ac(VHT80) Default
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UNII-2C
Test Software Version cmd.exe
Frequency (MHz) 5500 5580 5700
IEEE 802.11a Default Default Default
IEEE 802.11n(HT20) Default Default Default
IEEE 802.11ac(VHT20) Default Default Default
Frequency (MHz) 5510 5550 5670
IEEE 802.11n(HT40) Default Default Default
IEEE 802.11ac(VHT40) Default Default Default
Frequency (MHz) 5530 5610
IEEE 802.11ac(VHT80) Default Default
UNII-3
Test Software Version cmd.exe
Frequency (MHz) 5745 5785 5825
IEEE 802.11a Default Default Default
IEEE 802.11n(HT20) Default Default Default
IEEE 802.11ac(VHT20) Default Default Default
Frequency (MHz) 5755 5795
IEEE 802.11n(HT40) Default Default
IEEE 802.11ac(VHT40) Default Default
Frequency (MHz) 5775
IEEE 802.11ac(VHT80) Default

3.4.5 The Result

Note: For test data, please refer to test report no: RF240314002-03-002.
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3.5 Power Spectral Density
3.5.1 Limit

FCC Part15, Subpart E (15.407)

Section Test Item Limit Frequency Range (MHz)
Master device: 17 dBm/MHz
P Spectral Client device: 11 dBm/MHz 5150-5250
15.407(a) ower spectra 11 dBm/MHz 5250-5350
Density
11 dBm/MHz 5470-5725
30 dBm/500 kHz 5725-5850

Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New Rules
v02r01, section II.F.5., it is acceptable to set RBW at 300kHz and VBW at 1500kHz if the
spectrum analyzer does not have 500 kHz RBW. Then, add 10 log (500 kHz/300 kHz) to the
measured result, i.e. 2.22 dB.

2. During the test of U-NII 3 PSD, the measurement result with RBW=300kHz has been added 2.22
dB by compensating offset, offset=cable loss+duty factor+10log(500kHz/300kHz).

3.5.2 Test Procedure

Test Method
eConducted Measurement |oRadiated Measurement
Test Channels
e owest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test o:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in
the block diagram below. Spectrum analyser settings as following:

Centre Frequency The centre frequency of the channel under test
RBW = 1 MHz (Band1/2/3); = 300kHz (Band4)

VBW >3 x RBW

Frequency span 2 x Nominal Channel Bandwidth

Detector Mode RMS

Trace Mode Max Hold

Sweep Time Auto Couple
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3.5.3 Test Setup

EUT

3.5.4 The Result

4+—RF cable——p

Tonscend test system

Record PC

Note: For test data, please refer to test report no: RF240314002-03-002.
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technical Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technical Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn

(END OF REPORT)
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